
COMPACTION TEST REPORTI ASTM 0-1557-02
135 ~ Curve No.

r\. ZAV SpG TP 2320 B2
~

"lll\. 2.671

,~ Test Specification:
130

,~ ASTM D 1557-02 Method A Modified
'\
~

~ t--~ Preparation Method Dry
t; 125 1/ ~ HammerWt. 10 lb.

1I ~a.
Hammer Drop 18 in.(mechanical)

~ j ~....
five·en Jr ~ Number of Layersc:

Q) v v- Blows per Layer 25"0

~ " ".'~ Mold Size .03317 cu.ft.o 120 ,
"'~

~ "\... Test Performed on Material
~

Passing No.4 Sieve. ~~ ~
l/""

NM 9.3 41• LL PI 25
115 Sp.G. (ASTM D 854) 2.671

%>No.4 0.0 %<No.200 70.4
uses CL AASHTO A-7-6(15)
Date Sampled 1/19/08 .110

4 6 8 10 12 14 16 Date Tested 2/28/08
Water content, % Tested By AWH

TESTING DATA

1 2 3 4 5 6
WM+WS 6058.9 6181.7 6321.4 6269.7

WM 4205.9 4205.9 4205.9 4205.9
WW+T#1 744.50 642.70 846.30 613.90
WD+T#1 700.70 590.50 761.50 538.90

TARE #1 6.90 6.80. 6.BO 7.20
WW+T#2 tJjilr tJl,} JJIff. "[A-
WD+T#2 Illil} ,JIlt 111;1- ,Jl~

TARE#2 NIPr rllfJr "'lit' #/IY
MOISTURE 6.3 8.9 11.2 14.1

DRYDENSITY 115.8 120.5 126.4 120.2

TEST RESULTS Material Description

Maximum dry density = 126.5 pef Olive Yellow Sandy Lean CLAY

Optimum moisture = 11.5 % Remarks:
Project No. 6468071777 Client: Bechtel Natural Moisture obtained from Jar Sample
Project: Exelon Texas COL (Victoria) 8-4,10'

• Source: TP-2320 Sample No.: Bulk 2 Elev./Depth: 5.0-10.0' Checked by: LBJ
MACTEC, Inc. Title: LAB MANAGER Pfc

4... t.,Q8Raleigh, North Carolina Figure N ~
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COMPACTION TEST REPORTI ASTM 0-1557-02

118 , Curve No.
~ ZAV SpG TP 2321 Bl\

~
2.696

- \ Test Specification:
116

~~
~ .........

~ ASTM D 1557-02 Method A Modified~........
~ X
~

~
~

,~ '~ Preparation Method Dry
\ ,

HammerWt 10 lb.'t5 114
~ I~0.

Hammer Drop 18 in.(mechanieal)
~

, ,
·iii ~.

~ Number of Layers fivec
Q) , , Blows per Layer 25"0
~ 1\ 1\ Mold Size .03317 cu.ft,o 112 , ,

i\ 1\ Test Performed on Material
,~

, Passing No.4 Sieve

I\. ~... , NM 15.3 LL 51 PI 31
110 1\ Sp.G. (ASTM 0 854) 2.696,

%>No.4 0.0 %<No.200 72.0
\ uses CH AASHTO A-7-6(21)

'" Date Sampled 1/30/08108 \
10 12 14 16 18 20 22 Date Tested 2/28/08

Water content, % Tested By AWH

TESTING DATA
1 . 2 3 4 5 6

WM+WS 6171.6 6205.7 6211.9 6177.7
WM 4205.9 4205.9 4205.9 4205.9

WW+T#1 806.30 649.90 698.50 623.70
WD+T#1 713.40 568.10 600.70 526.50

TARE #1 6.90 7.1p 6.70 6.90
WW+T#2 NIl} JJ~ ,J/rJr "1ft
WD+T#2 JliJ It ,J~l* tJl-a pi,}

TARE #2 rJ 14- tJ"11t "fir a«
MOISTURE 13.1 14.6 16.5 18.7

DRY DENSITY 115.5 116.0 114.5 110.4

TEST RESULTS Material Description

Maximum dry density = 116.0 pef Dark Gray Fat CLAY with sand

Optimum moisture = 14.5 % Remarks:
Project No. 6468071777 Client: Bechtel Natural Moisture obtained from Jar Sample S
Project: Exelon Texas COL (Victoria) 2,4'

• Source: TP-2321 Sample No.: Bulk 1 Elev./Depth: 4.0-5.0' Checked by: LBJ
1)fC

MAC~EC, Inc. Title: LAB MANAGER
4--t-- ~8

Raleigh, North Carolina Figure Nt:\
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COMPACTION TEST REPORTI ASTM 0-1557-02

123 \ Curve No.
ZAV SpG TP 2321 B21\, 2.703

r\ Test Specification:
121 \ ASTM D 1557-02 Method A Modified

~

~ .....~ \
I , 1 Preparation Method Dry~

'0 119 " ~ \ HammerWl 10 lb.
I 1l ,a.

~ If \ ~
Hammer Drop 18 in.(meehanieal)

°w J ~l.
, Number of Layers fivec

Q) I ~ ~ Blows per Layer 25-0

e J
, \ Mold Size .03317 cu.ft.c 117 I \ \

J' , \ Test Performed on Material
• ~ ~

Passing No.4 Sieve

\ \• ., NM 16..0 LL 49 PI 30
115 l.

\ Sp.G. (ASTM 0 854) 2.703,
%>No.4 0.0 %<No.200 81.0

i\ uses CL AASHTO A-7-6(24),
113 t\ Date Sampled 1/30/08

8 10 12 14 16 1,8 20 Date Tested 2/27/08
Water content, 0/0 Tested By AWH

TESTING DATA

1 2 3 4 5 6
WM+WS 6154.1 . 6258.3 6257.5 6225.9

WM 4205.9 4205.9 4205.9 4205.9
WW+T#1 662.10 885.40 516.20 582.40
WD+T#1 594.80 780.60 450.50 501.40

TARE #1 9.40 9.20 6.90 6.80
WW+T#2 Allp- lilA- /1//'4 ,III-
WD+T#2 I tJ;9- "'IA- i1f j ll- /lr/Ii"

TARE #2 JJtr "'If ;.fIll' JIll#-
MOISTURE 11.5 13.6 14.8 16.4

DRY DENSITY 116.1 120.1 118.8 115.4

TEST RESULTS Material Description

Maximum dry density = 120.0 pef YellowLean CLAY with sand

Optimum moisture = 13.5 % Remarks:
Project No. 6468071777 Client: Bechtel Natural Moistureobtained from Jar Sample S
Project: Exelon Texas COL (Victoria) 3,7'

• Source: TP-2321 Sample No.: Bulk 2 Elev./Depth: 6.5-10.0 Checked by: LBJ

MACTEC, Inc. Title: LAB MANAGER '\) rc a1:;1/(1Raleigh, North Carolina Figure ~
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COMPACTION TEST REPORTI ASTM D-1557-02e1

Sieve

Dry

five
25

18 in.
10 lb.

.03333 cu.ft,

Curve No.
TP 2332 B2

Test Performed on Material
Passing No.4

ZAV SpG
2.656

I I

Preparation Method

~--+-~-+--+-+---+--+--+--it--:---+.=l~+--f--+-~-+-+--+--+-~~i--+~~~---tHammer Wt.
Hammer Drop

Number of Layers

Blows per Layer

Mold Size ----------

I
I-l----f--!--+--I-+---+---t-+-I·-+--·~-~-

124.0

--+--t----+--t-·-I--+--+--+-- - -f----+i--+---I--I---l--t----i--t--.I
I ~~r_I.. \ Test Specification:

121.5 ..-+--+-+--+_ot--t--t--+--+-_.=R±tt,r . , \ ~._I--+--+--+-_1 ASlM D 1557-02el Method A Modified

I·--+---+---I----f---I--+-+--+--+·- +~l4= ~I\ i\- - -
~ 119.0-wi 11m!I ,I I I~
~ -VI ~ I ~

l :--W-++ i4tr \ I f\,~
~ 116.5 .-ttt-t- I I ,l' I I i I X I I \

I_:~~.~I_'~-ll-##:I W- ·t~i·l,
T I I I I I NM 10.9 LL ND PI NO

114.0 I =iiit=:1'I Sp.G. (ASTM D 854) 2.656I l.__~
I 1-. 1 I .=+=+__~ %>No.4 0.0 %<No.200 20.0
I I I I I i I ' I uses SM AASHTO ND

rr!--+ I I ! I +t I 1-+----1---+--1
111.5 I I I I I I 1 I I i I Date Sampled 1/22/08

4 6 8 10 12 14 16 Date Tested 2/27/08
Water content, % Tested By AWH----------

WM+WS

WM

WW+T#1

WD +T#1

TARE #1

TESTING DATA

1 2 3 4 5 6
6042.0 6153.7 6251.0 6190.9
4205.9 4205.9 4205.9 4205.9
518.40 768.40 763.40 693.10
488.20 706.00 684.00 607.10
6.70 7.00 6.70 6.70

WW+T#2

WD +T#2

TARE #2

MOISTURE 6.3 8.9 11.7 14.3
DRY DENSITY 114.8 118.8 121.7 115.4

TEST RESULTS

Maximum dry density =122 pef

Optimum moisture =11 %

Project No. 6468071777 Client: Bechtel
Project: Exelon Texas COL (Victoria)

Material Description

Very Pale Brown Silty SAND (Visual)

• Source: TP-2332 Sample No.: Bulk 2 ElevJDepth: 3.0-10.0

MACTEC, Inc.
Raleigh, North Carolina

Volume 3 Rev. 0 - 7/18/2008 Page 951 of 2042 DCN# EXE808

COMPACTION TEST REPORTI ASTM D-1S57-02e1 

Curve No. 
TP 2332 B2 124.0 5 5 _ ~VSPG 

2.656 

- t- - ""_.. Test Specification: 

121 .5

5 

W.L -W· 1 '--~.II\.,\.+-+-+-+-I AS1MD 1557-02e1 Method A Modified 

'--+--+-+ --l-.- +r ~- ~\ .\:\- Preparation Method Dry 
_ 1 ,- 1- ' r 1-- T I t-i ,f- t- - Hammer Wt. 10 lb. -

; 119.0 .+H+ I +: 5 , I' i 11\, Hammer Drop 18in . 

. ~ -~ I~I- _ 1 \ i 1\_ Number of Layers five 

~ -ttt+- ~ IT I i I-+-t--+-~+~\: I "I Blows per Layer 25 
5 116 5 ·-1 1 1 ~l 1 1 I 1 I\! 1 \ Mold Size ___ .:..:;.0..:;.;33::.;:3;:;;.3-=-cu.::.: . .::..::ft.~ __ 

. 1 I 1 +-b fr -til : 5 ~.-+I -t--I-I Test Performed on Material I f +t+H=1 - I I-+-+--lf-+-,-- --I--+' I-+, --If-+-I Passing No.4 
Sieve 

1- - 1 1 I 1--+-+--+-+--1--+--+
1
-+-+-1 NM 10.9 LL ND PI 

114.0 I I . ---
ND 

1 I I I I 1 L_ __ Sp.G. (ASTM D 854) 2.656 

I-+-+-+-+-II-+-+-+-t-+--t--L- I I 1 _ ~ __ ~ %>No.4 0.0 o/o<No.200 20.0 
1-+--1-+ i -f--I -1-+-+-+--+--1-f--+-1- f-! -+- -!--I-+f-f-+-+--+-+-;'- ; I uses _..::.;SM~_ AASHTO ND 

I I 1 I i ++ I _ 1:--+-+-+_1 
111.5 a.-,..:1--l..1 -!--,--~I--,--,--,--~I--,-I --,-i ...... I ~-'-~---'--f-....:.+1 ~:~~~~:-=--=-:,-:-,II--,-I --,---:-:.-' Date Sampled 1122/08 

4 6 8 10 12 14 16 DateTested 2/27/08 
Water content, % Tested By .:..;A:...;.WH.;...::.::. _______ _ 

TESTING DATA 

2 3 4 5 6 
WM + WS 6042 . 0 6153.7 6251 . 0 6190 . 9 

WM 4205 . 9 4205.9 4205 . 9 4205.9 

WW + T #1 518 . 40 768.40 763 . 40 693.10 

WD + T #1 4 B 8 • 20 706 . 00 684.00 607.10 

TARE #1 6 . 70 7 . 00 6.70 6.70 

WW+T#2 

WD+T#2 

TARE #2 

MOISTURE 6.3 8 . 9 11.7 14.3 

DRY DENSITY 114.8 118 . 8 121 . 7 115.4 

TEST RESULTS Material Description 

Maximum dry density = 122 pcf Very Pale Brown Silty SAND (Visual) 

h=0=p=ti=m=u=m=m=o=i=stu=re===l=l=~=o====================;!Remarks: 
Project No. 6468071777 Client: Bechtel NO = Not Determined 
Project: Exelon Texas COL (Victoria) Natural Moisture was obtained from Jar 

Sample S-3,T 

If--:-• ...,;;S;...;:o...:;u..:...rc;...;:e...;..: ....:;;T.;:..P....;.;-2...;..3..:...32 ____ S_a_m...!.p_le_N...;..o._: ..;..B...;..ul..:...k_2 __ E_le_v_J_D-,eP!o...t_h_: ..:...3 . ...;..0-....;.;1...;..0..,;..0_-11 Checked by: LBJ 

MACTEC, Inc. Title: LAB MANAGER Z H U 

Raleigh, North Carolina Figure #pZ l~-O~ 
Volume 3 Rev. 0 - 7/18/2008 Page 951 of 2042 DCN# EXE80B 



COMPACTION TEST REPORTI ASTM 0-1557-02
)

132 r\. Curve No.
r\. ZAV SpG TP 2334 BlI\..

'~
2.722

"~ Test Specification:
127

"~ ASTM D 1557-02 Method A Modified

""""
I--. .... "r\. Preparation Method Dry

't5 122 IJI"" -...~ "" HammerWl 10 lb.
V .."-. 'lll,-a.

Hammer Drop 18 in.(mechanical):i- / ~ ~-iii
j r\ ~

Number of Layers fiver::
Q) v " r\. Blows per Layer 25'U

~ 1/ " r\. Mold Size .03317 cu.ft,o 117 j i"~ I', Test Performed on Material

1/ Passing No.4 Sieve

)
14.8.r NM LL 44 PI 31

112 Sp.G. (ASTM 0 854) 2.722
o/o>No.4 0.0 %<No.200 68.0
uses CL AASHTO A-7-6(18)
Date Sampled 1/20/08107

5 7 9 11 13 15 17 Date Tested 2/27/08
Water content, % Tested By AWH

. ,

TESTING DATA
1 2 3 4 5 6

WM+WS 6021.8 6240.7 6275.6 6225.2
WM 4205.9 4205.9 4205.9 4205.9

WW+T#1 578.90 606.80 827.30 701.20
WD +T#1 539.50 550.00 733.90 608.60

TARE #1 6.60 6.60 6.60 6.40
WW+T#2 Ii Ilf ,; lit JJIl- 11*
WD+T#2 ,.;~lfr ,J',/} "'I If- iJI'(r

TARE #2 rJj Ir IV ~ tI /'tr "'1+MOI~TURE 7.4 10.5 12.8 15.4
DRY DENSITY 112.4 122.4 121.9 116.3

TEST RESULTS Material Description

Maximum dry density = 123.0 pef Light Brownish Gray SandyLean CLAY

Optimum moisture = 11.5 % Remarks:
Project No. 6468071777 Client: Bechtel Natural Moisture obtainedfrom Jar Sample
Project: Exelon Texas COL (Victoria) S-2, 2-5'

• Source: TP-2334 Sample No.: Bulk 1 Elev.JDepth: 2.0-5.0 Checked by: LBJ

MACTEC, Inc. Title: LAB MANAGER ODiC,
Raleigh, North Carolina . 4...1.--()t1

Figure tv"
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COMPACTION TEST REPORTI ASTM 0-1557-02
135 I

•
Curve No.

'\I. ZAV SpG TP 2334 B21 \ f-

=ftS~
- 2.669

I f- Test Specification:
130 I

• •
ASTM D 1557-02 M ethod A Modified

*11I l/ Preparation Method Dry

1i 125 V I HammerWt. 10 lb.
e. V I I ' ~ Hammer Drop 18 in.(mechanical);:. I.." r\.

' (jj I Ii i'\. Number of Layers fivec:: !Ilo.
Q) I i\. Blows per Layer 25"U ~

c:- I v I ro.... Mold Size .03317 cu.ft.o 120 IJ I W I i\.
I J Test Performed on Material

v Passing No.4 SieveW17 I
I ~ I j I I NM 15.2 LL 31 PI 19

115
I

I I

• •
Sp.G. (ASTM D 854) 2.669

I %>No.4 0.0 %<No.200 47.4
I I uses SC AASHTO A-6(5)

Date Sampled 1120/08110 I I I I
3 5 7 9 11 13 15 Date Tested 2/27/08

Water content , % Tested By AWH

TESTING DATA

1 2 3 4 5 6
WM+WS 6038 .3 6212.7 6320 .0 627 5 . 7

WM 42 05 . 9 4 2 05 .9 42 05 . 9 4205. 9
WW+ T#1 686 .00 533 . 20 855 .70 864 .50
WD+ T #1 65 1. 60 4 95. 50 773 .70 767 .60

TARE#1 6 . 50 6.80 6.50 6 .69
WW+T#2 JJ ,!1- 1lJ '1+ ;/, A- N/A--
WD+T #2 ',.11 Pr J.J k ,J A- "rtr

TARE#2 ,; 11 /III/r tJ A- jill If
MOISTURE 5. 3 7.7 1 0 . 7 1 2 .7

DRY DENSITY 115 . 6 123 . 8 1 2 6. 9 1 22.0

TEST RESULTS Mate'rial Description

Maximum dry density = 127.5 pcf Light Pale Brown Clayey SAND

Optimum moisture = 10.0 % Remarks:
Project No. 6468071777 Client: Bechtel Natural Mo isture wasobtained from Jar
Project: Exelon TexasCOL (Victoria) Sample S-3,T

• Source: TP-2334 Sample No.: Bulk 2 ElevJDepth: 5.0-10.0 Checked by: LEJ

MACTEC, Inc. Title: LAB MANAGER i)S'C
,\__ £.,-Q8

Raleigh, North Carolina~
~ . ~ nNI~~P\



COMPACTION TEST REPOATI ASTM 0-1557-02

Curve No.
TP2335B2

Dry
10 lb.

18 in. (mechanical)
five
25

.03317 cu.ft.

I
I I

Test Performed on Material
Passing No.4

37

Sieve

23

16

Date Sampled

18 Date Tested -==.::.::.. _
Tested By -:A..:..WH:..:..= _

TESTING DATA
1 2 3 4

WM+WS 6007.3 6229.1 6291.6 6233.5
WM 42 05 . 9 4205 .9 4205 .9 4205.9

WW+T#1 558.70 670 .40 554 .70 530 .40
WD + T#1 517.60 609.30 492.00 461. 30

TARE #1 6.80 6.80 6.80 6.80
WW+T#2 III Ir tV IT- tJ ~ rJ .It-
WD+T#2 tJ It- ,.J 11- tJ Pr tJ ;t-

TARE #2 N vt rJ It- jJ It rJ lit
MOISTURE 8 .0 10 .1 12.9 15 .2

DRY DENSITY 110.8 122.1 122.8 117.0

5 6

TEST RESULTS

Maximum dry density =124.5 pef

Optimum moisture =11.5 %

Project No. 6468071777 Client: Bechtel
Project: Exelon Texas COL (Victoria)

Material Description

Pale Yellow Sandy Lean CLAY

Elev.lDepth: 4.0-8.0• Source: TP-2335 Sample No.: Bulk 2

MACTEC, Inc.

Raleigh, North Carolinan~ _,

COMPACTION TEST REPOA'TI ASTM 0-1557-02 

, 

130
1 ~$:± Curve No. 

1 ZAVSpG TP2335 B2 

" 2.674 

I 
1 " Test Specification: 

I 
125 

\-~ ", 1 ASTM D 1557-02 Method A Modified 
I 1/ 

I~ " 1.1 -u,,~ 

~"' Preparatiion Method Dn: 
J :/ , -" I 

c:; 120 , I HammerWt. 10 lb. 
0. 1 1 1 i- ~kPk[ Hammer Drop 18 in.(mechanical) i- It-'iii I~ ~ Number of Layers five c: 
(l) 

1/ r'\ Blows per Layer 25 "'0 

~ 'I 1 I I 1 I" Mold Size .03317 cu.ft. 0 1115 J 1, 1 J-
1/ I i'\. 

Test Performed on Material 

J I 1 
Passing No.4 Sieve 1 

I 1 1/ 1 1 

I I 
: 

I i Ii 
1 NM 11.2 LL 37 P~ 23 

1110 
1 

1 
, 

1 
I 

1 Sp.G. (ASTM D854) 2.674 I i 
, 

1 1 o/o>No.4 0.0 o/o<No.200' 53.6 
I I uses CL 

I I AASHTO A-6{9) I Date Sampled 1120/08-
105 I i I 

6 8 10 12 14 16 18 Date Tested 2/26108 
Water content, % Tested By AWH 

TESTING DATA 

1 2 3i 4 5 6 

WM+WS 6007.3 6229.1 6291 . 6 6233.5 

WM 4205.9 4205.9 4205.9 4205 .9 

WW+T#1 558. 70 670.40 554.70 530.40 

WD+T#1 517.60 609.30 492.00 461.30 I 

TARE #1 6.ao 6.80 6 . ao 6.80 

WW+Tt12 AJ Ir N .ft- tJ t\- ' rJ It- I 

WD + T#2 iJ It- ,J A- ,J' Pr ,J ", 

TARE #2 N v.r tJ fir tJ 'tt Jf ~ It 
MOISTURE 8.0 10 . 1 12.9 15 . 2 

DRY DENSITY 110. 8 122.1 1.22 .. S 
I 

117.0 

TEST RESULTS Material Description 

Maximum dry density = 124.5 pcf Pale Yellow Sandy Lean CLAY 

Optimum moisrure = 11.5 % Remarks: 
Project No. 6468071777 Client: Bechtel Natural Moisture was obtained from.1ar 
Project: Exelon Texas COL (Victoria) Sample S-3,6" 

• Source: TP-2335 Sample No.: Bulk 2 Elev.lDepth: 4.0-8.0 ' Checked by: LBJ 

M.ACTEC', Inc. i Title: LABMANAOER 'DIe> 
1 4" t, .... 0 a ! 

- Raleigh, North Ca:rolina"", 
.r ..,." .'..,. Fio!: 

lR /'I ~ 



COMPACTION TEST REPORTI ASTM 0-1557-02
124.0

• •
Curve No.

~VSPG TP2335 B3
I 2.656

I ~I--~ Test Specification:
121.5 I I

•
1\ \ ASTM D 1557-02Method A Modified-,

1\
1/ 1\ "') 1 -i\ Preparation Method Dry

15 119.0 \ 1\ HammerWt. 10 lb.
e. I -hIEI I :¢ \ Hammer Drop 18 in. (mechanical)>.

" I
,-"iii W 1\ Number of Layers fivec:

ID 1\ I Blows per Layer 25-0

t\c:- I ) I I I~- I I I Mold Size .03317 cu.ft.Cl 116.5

•
I I

• •
~J

I/' I -~ Test Performed on Material

-b1/ Passing No.4 Sieve

~ I I NM 7.3 LL ND PI NO
114.0 I I I

• •
H+
•

Sp.G. (ASTM D 854) 2.656
i - ~I I

I %>No.4 0.0 %<No.200 24.8

=8
I

USCS SM AASHTOI

I I I Date Sampled 1/20/08111.5
4 6 8 10 12 14 16 Date Tested 2/27/08

Water content, % Tested By AWH

TESTING OATA

1 2 3 4 5 6
WM+WS 6032.8 6158 .5 6250 .3 6195 .3

WM 4205.9 4205 .9 4205.9 4205.9
WW+T#1 740.90 936.10 837 .90 842 .60
WD+T#1 697.10 858.70 752.70 737.10

TARE #1 6.90 7.00 6.80 7.00
WW+T#2 ;J It- tJ A- ,J It- filII-
WD+T#2 N Pr JJ A- It!" A ,It*TARE #2 tJ t-r tJ A- -;J It f1l IA'

MOISTURE 6 .3 9 .1 11.4 14.5
DRY DENSITY 114.2 119.0 122 .0 115.5

TEST RESULTS Material Description

Maximum dry density =122.0 pef Pale Yellow Silty SAND(Visual)

Optimum moisture = 11.0 % Remarks:
Project No. 6468071777 Client: Bechtel Natural Moisture wasobtained from Jar
Project: Exelon TexasCOL (Victoria) Sample S-4,1O'

• Source: TP-2335 Sample No.: Bulk 3 ElevJDepth: 8.0-10.0 Checked by: LBJ
MACTEC, Inc. Title: LAB MANAGER V!C

4--1.-- c&
Raleigh, North Carolinanrr

.nn.n nrt\fi9W~nN~



COMPAOTION TESTREPORTI ASTM 0-1557-02

1271-1--+-+--I-11-+-+-~~1_-+-_\----j-+_1_~-+-f--,-1
1\ ZAV SpG\ 2.663

"

1\
I~ ""IX\

I ~\
II \

\
I
I \

1\

1\

1\

IX

1\
~,

1\
10 15 20 25 30

Water content. %

TESTING DATA
2 3 4

WM+WS 5898.3 6019.9 6201.7 6265.6
WM 4205.9 4205.9 4205.9 4205.9

WW+Tt#1 580.70 577.. 00 531.10 688.00
WD+T#1 555.80 538.30 483.30 613.70

TARE #1 6.60 6.80 6.60 6.80
WW+T#2 P II- Jt1 A- NIif- III (I(
WD+T#2 fJ rr tJ fr JJ{1l- Ill' 11+

TARE #2 1J A- N .tt NM- ,., .k
MOISTURE 4,5 7.3 10.0 12.2

DRVDENSITV 107.6 112.4 120.6 122.0

Curve No.
TP2337Bl

5
6249.8
4205.9
638.80
557.40
8.30

14.8
118.3

6

Sieve

TEST RESULTS Material Description

Gray Sandy Lean CLAY (Visual)Maximum dry density = 122.0 pef

Ir=0,;;"p=tim=.=u=Ii1=m='=oi=s=tU:::re="===1:::1.=5::::%=0:;========:::::::=============;1Remarks:
Project No. 6468071777 Client: Bechtel ND =Not Determined
Project: Exelon Texas COL (Victoria) Natural Moisture was obtained from Jar

Sample S-2,4'

1~·....;S....;o....;u;...rc_e __: T....;.P_'-;...23_3_7__--S;...a;...m....p-le--N--o-.-:B_u_Ik_l__E,...I_ev_.I;...O_e....pt_h..;.:._4._0_.S_.0_,...,...-;1 Checked by: LBJ 1) SC
MACTEC, Inc. Title: LAB MANAGER 4...1, .... ae

Raleigh, North Carolina FiaurA A (\ .

CQ.MPACTION TEST REPORTI AST'M D-1557-02 

.\ . , . 'z;AV SpG 
2.~e3 

Corv~ No~ 

TP2337Bl 

" J .. • , : 
. : .. 1/': .... ·+--I-4-:of', ,~'f-,-.. . .j.....4-J-+-·I-+...-.+-......... ~I-+-+-+--+""-l 'P;eparadon ~ethod . ... Dry . 

. : 1117.1-4.,....,.j.. ......... +-I1-+-+-4.-4i~4-+-:-l~-I· f-1\~-+'""'"'"+-l-+-+-+.--lI-+-+-+-iH· H~ml'!1ei' Wi: : .10 lb. 

:~ . .:J .'. \ . Hainmer. Orop·.·. .1B::in.(mechanic~I~ · 
(/) . . . . . NJ,imper pf .. L!ly.~ts·. . .' five . c .... 
~ .' 'J ' .' . 1\ . Blows.·pil.r Layer . " 25 
. 5' .112, 'I . . . : 1\ Mj)I~ Slz6..03317cti.ft. 

1-+-1--+-+-.11-. +.11'''. H-'4--H-+-I--1-II4-1-+-\l'-+-l-~I-I-~I'-+--'I-I-.....f-1 T.,st Perfo{m.ed .Oii ·Material 
j . . 1\ . ·Passing . No;4. Sleve 

1-+--+.,-1-,'+1 ~,Io. .. f--+-I-+-,!..,.. .. -+-+-:I~-t-,+--lr.-+-+--"!\~. I-I--l-+--'I-t--+--t---t-I NM .'. 1B.7 · .' LL :ND PI Np' 
107 S.p.G. (AStM.'D 854) 2.663 . 

I-+...,....j--+-+-II-+,-t-+'-I~--+-+-lc.,..-t-I-+-ii-+~-I~I-"r-:· t-+-+-+-t-t....:.rl "/O>No .. 4 . 0;0 . %<~o.200 · 61.7 '. 

I-+--f.-+-+-II-+--I-·H-+-+-+-I~-I-+-il-l--l-·'I--I-+\++--'f-+-+--+-t-I uses CL ' AASHTO ND , --~~~ 

1 02 1-4-1--+-'+-II-+-I--:I-l~I--+-+-II-+-I-+-II-'-f--I--I-~-~I\--I-I-I--+--I-'-r-1 Pat~ $ai'nplid . : 1120/08 . 
. . 0 5' . 10 15. gO 25' 30 Date Tested -,--__ : ...::2::..:/2:..:7.:..:/O~8 __ .,........ 

Wr;jter.content, % Te,ted By :.;A:..;.WH.:..::::......;.... __________ _ 

TESTING .DATA 
2 .3 4 5 6 

589.8.:3 6019.9 .. 620:\..7 6;;!65 . . 6 644.9.8 

WM 4205 . . 9 4~0.s :. 9 4205 . 9 

5?? ~ 00 . ·531.10 688 : 00 . 638 .. 8.0 

WI)+T#1 555.'80 483.30 61'3.70 55.7 . 40 

TAREN1 6.60. 6 . 80: 6.60 6',89 8.39 

·WW+T#2. . iVIA- /VI fir tJ It 
·tJ .rr /Iii IA N. fr 

TARE 1#2 " k ~. rk' . 
4.: 5· '7.3 . 10.0 12, '2 . 14 ; 8: 

DRY DENSITY 107.6 112 . 4 120:6 .122 , 0. 118.3 ' 

TEST RESULTS Material Desc'r:lption 

MaXimum .dry .density =' 122.0 .pcf GraY Sandy Lean'GLAY (Vislla!) 

1?=0::;:p::;:t~rn=u=Ji1;..m=.· ;=oi:=s=~=;:re=· =,!,=· l=L='S=~=c:;===========~;======::;:===~=====~==iIRemark,s.: 
~roje.c~ No . . 646&071771' . Client: 'Bec/lteL ND == NotDetermined 
Prl)ject:. ExeIo'n Texas CO:L'(Vic~oria) . Nat!Jral Moisture was obtained from.Jar 

Sample S·2,4': 

• Sgurce: .TP-.2337 . S.arnple .No.: Bulk 1 ElevJPepth •. 4.0-5.0 Checl(ed' by: LSI 
I~~;;":""'+--:-";";""'------'-'M""'A'-C"""T"""E-C-, -In"'-c,-. -...,......---'---'--:""......-,---;1 Title: LAB MANAGER 1) Sc, ft () 

4~1..- vO . 
'. Raleigh, North · CaroUri~. n("~i~"nN f\ 



COMPACTION TEST REPORTI ASTM 0-1557-02
123.0

•
Curve No.

\ ZAV SpG TP2337B2

\ 2.686
i"-o.

I" Test Specification:
120.5

•
I' I "d- \! ASTM D 1557-02 Method A Modified

J ~
If \ . ,

J '" 1\ Preparation Method Dry

'ti 118.0 I I I 1\ HammerWt. 10 lb.
e. I 1\ Hammer Drop 18 in.(mechanical):>. II \-' iii II I 1\ Number of Layers fivec
CJ) I J \ ~ Blows per Layer 25"'C
~ II I 1 ~

,
Mold Size .03317 cu.ft.o 115.5

• i, I

•
1\ 1 1\
~

Test Performed on Material

1\ Passing No.4 Sieve

t I , NM 17.2 LL 41 PI 25
113.0 I

•
I I

•
I Sp.G. (ASTM D 854) 2.686--L-

! %>No.4 0.0 %<No.200 75.0
uses CL AASHTO A-7-6(17)

110.5 I Date Sampled 1120108

6 8 10 12 14 16 18 Date Tested 2/27/08
Water content, % Tested By AWH

TESTING DATA

1 2 3 4 5 6
WM+WS 6060.3 6222.9 6252 .2 6200.8

WM 4205.9 4205.9 4205 .9 4205.9
WW+T#1 579 .20 609 .20 709.10 711.50
WD +T#1 533 .70 548 .90 627.50 615 .40

TARE#1 6.80 6.70 6 .80 7.00
WW+T#2 JJ It }l fr tJj If- rJ '4-
WD+T#2 AJ: Pr

'"
k tJ It' tl k

TARE#2 JJfr J 'k !'J'Ik rJ~ ·tr
MOISTURE 8 .6 11.1 13.1 15.8

DRYDENSITY 113 .5 120.6 120 .2 114.5

TEST RESULTS Material Description

Maximum dry density » 121.0 pef Light Gray with Brownish Yellow Lean
CLAY with sand

Optimum moisture = 12.0 % Remarks:
Project No. 6468071777 Client: Bechtel Natural Moisture was obtained from Jar
Project: Exelon Texas COL (Victoria) Sample S-4,10'

• Source: TP-2337 Sample No.: Bulk 2 ElevJDepth: 10.0' Checked by: LBJ

MACTEC, Inc. Title: LAB MANAGER -pse
~l.-Oe

~ ~ n Raleigh, North Carol~nan"7 _, "n." Cl......... "" Ca.



COMPACTION TEST REPORTI ASTM 0-1557-02
136 \1

• •
Curve No.

'\
ZAV SpG TP 2351 B2

2.664
Test Specification:

131 r\. L

•
ASlM D 1557-02Method A Modified

i\.
i\.
~ Preparation Method Dry

13 126 I HammerWt. 10 lb.
e. ~I I Hammer Drop 18 in.(mechanical)?:- ~W I~ -' iii / I I Number of Layers fivec -(J)

'1 \b Blows per Layer 25"tJ
e I I lI' l I I I Mold Size .03317 cu.ft.o 121 ,i\,.

v: 'I I I
1r I~-t

Test Performed on Material

~ I -, Passing No.4 Sieve

~I
-~ I'.

-'I I i 1"-1 NM 13.0 LL 29 PI 16
116

•
I ! I

•
'-I Sp.G. (ASTM D 854) 2.664

I %>No.4 0.0 %<No.200 38.2
uses SC AASHTO A-6(2)I

I Date Sampled 1121108111 I
5 7 9 11 13 15 17 Date Tested 2/27/08

Water content, % Tested By AWH

TESTING DATA

1 2 3 4 5 6
WM+WS 6079.7 6193 .0 6307.6 6219 .6

WM 4205 .9 4205 .9 4205.9 4205.9
WW+T#1 577 .10 578.60 583 .80 615.20
WD +T#1 539 .00 530.30 521.60 536.30

TARE#1 7 .30 7.10 7 .00 9 .50
WW+T#2 tJb+ Nil-- ~'A JJJI+
WD+T#2 !'JIlt- ,vllr "fir "III-

TARE#2 Jl11 k "'4- JtI /4- /JIlt
MOISTURE 7.2 9 .2 12.1 15 .0

DRYDENSITY 116 .2 120 .9 124.6 116 .4 .
TEST RESULTS Material Description

Maximum dry density =125.0 pcf Pale ~ellow Clayey SAND

Optimum moisture =11.5 % Remarks:
Project No. 6468071777 Client: Bechtel Natural Moisture was obtainedfrom Jar
Project: Exelon Texas COL (Victoria) SampleS-2,4'

• Source: TP-2351 Sample No.: Bulk 2 Elev.lDepth: 3.5-10.0 Checked by: LBJ

MACTEC, Inc. Title: LAB MANAGER 1)5'(" ~.1<L-Q(j
'/nl ..~~ ':l On" n

Raleigh, North CaroJinam : o •• 'lnA'l I=inllr.. .1 ~



COMPACTION TEST REPORTI ASTM 0-1557-02

130 ~

~
Curve No.•-

ZAV SpG TP 2352 HI
2.664

"" Test Specification:~125
I +

~
ASTM D 1557-02 Method A Modified

1Ttf~ Preparation Method Dry
~'(-

"
cr I'0 120 I HammerWt. 10 lb.

I I +itl ' I I 'llic.. \.1
~ 11I I ~

~
Hammer Drop 18 in.(mechanical)

·00 I I 1)1 I I I ,.
#,~

Number of Layers fivec I I -CD

~I
I I I I Blows per Layer 25-0

~ I I I I I
~

Mold Size .03317 eu.ft.o 115
I I I 1/ I I I 'II "- Test Performed on MaterialIL I "

~~
- i - Passing No.4 SieveI ' I I

I f-- I I 'I I I
I I

or- I I I I NM 17.0 LL ND PI
110 I I i I I I I I

I i I I I I I I I Sp.G. (ASTM 0 854) 2.664H-.r-I i I I --r-- O/o>No.4 0.0 %<No.200,-
I I 66.9II I

! uses CL AASHTO ND*t- I- Date Sampled 1/31/08105 j I
2.5 5.0 7.5 10.0 12.5 15.0 17.5 Date Tested 2/27/08

Water content, % Tested By AWH

TESTING DATA
1 2 3 4 5 6

WM+WS 5974.2 6164.1 6253.5 6221.0
WM 4205.9 4205.9 4205.9 4205.9

WW+T#1 611.80 613.00 788.50 698.90

WD + T#1 577.70 562.80 709.40 613.80
TARE #1 6.80 6.80 6.70 7.29

WW+T#2 jlJlk Nk ,.I;If- Nffl-
WD+T#2 ~11r JJ¥,t ;rIIJr tI. f}

TARE #2 fJ'l It' Nit ,Jik till-
MOISTURE

w

6.0 9.0 11.3 14.0
DRY DENSITY 110.9 119.4 122.3 117.5

TEST RESULTS Material Description

Maximum dry density = 122.5 pef Dark Gray with Brownish Yellow Sandy Lean
CLAY (Visual)

Optimum moisture =11.0 % Remarks:
Project No. 6468071777 Client: Bechtel ND =Not Determined
Project: Exelon Texas COL (Victoria) Natural Moisture was obtained from Jar

Sample 8-2,4-5'

• Source: TP-2352 Sample No.: Bulk 1 E~ev./Depth: 4.0-5.0 Checked by: LBJ

MACTEC, Inc. Title: LAB MANAGER DIC
II ~aleigh, North Caro~t~~!'QC\Qnf ?Oli?

'-\~t... 0&
\/,,1 1I'Y'\<I"l> '::l D<I"l>\ n , ~ DcrJil~~~ .~




